
 
 

 

Water Technology Research and Innovation Centre 
 

Centre for Sustainable Treatment, Reuse and Management 

for Efficient, Affordable and Synergistic solutions for Water 

(WATER-IC of SUTRAM for EASY WATER) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Department of Science and Technology, Government of India 

By 
 

Prof. Ligy Philip & Prof. T. Pradeep Indian Institute of 

Technology Madras Chennai- 600 036, India  

E-mail: ligy@iitm.ac.in; pradeep@iitm.ac.in  

with Colleagues and Collaborators 
 

Annual Progress Report 
 

March 2022 
 

1 

mailto:bsm@iitm.ac.in


ANNUAL PROGRESS REPORT 
 

(Five copies to be submitted) 

 

1. DST File No : DST/TM/WTI/WIC/2K17/82(G) 
[...]
• Methods of coating nanocomposite film on various surfaces for developing a PoU system 

were studied. Among various methods, (i) coating on a glass substrate after pretreatment 

at high temperature and pressure in the presence of Tri-sodium citrate and (ii) packed bed 

reactor employing nanocomposite beads were found to be feasible 

• The coating of nanocomposite coated citrate-functionalized glass plates is found to be 

hydraulically stable 

• The studies showed approximately 100% removal of U(VI) [5 mg/L]. Isotherm studies 

showed a maximum adsorption capacity of 183 mg/g at 30 oC 

• An article titled "A critical review of uranium contamination in groundwater bodies: 

Treatment and safe disposal" is accepted with minor revisions in the Journal Science of 

Total Environment 



• Article titled "Chitosan immobilized granular FeOOH-MnXOY bimetal-oxides 

nanocomposites for the adsorptive removal of lead from water" is accepted with minor 

revisions in the Journal of Environmental and Chemical Engineering 

• The electronic components are procured locally and assembled. The instrument comprises 

of linear voltage regulator powered by a 12V battery, which has been fed into the switching 

voltage converted to 5V. This is to provide the differential voltage at the potentiostatic unit. 

An integrated circuit LM2902N has been used to connect the three electrode system 

comprises of working, counter, and reference electrode. An LED display is also integrated 

into the device, which indicates the changes in the potential and has been proportional to 

the concentration of metal ions present in the system. The electrode was constructed using 

the carbohydrazide and thymine functionalized graphene oxide drop cast on the screen-

printed carbon electrode surface. Further, fabricated electrodes were used for the 

electrochemical sensor using the handheld device developed by us. Initially, the electrode 

was validated for sensing using the electrochemical workstation. The fabricated handheld 

device was evaluated for sensing chromium(VI) and control samples. The electrode senses 

the metal ions by indicating the potential changes corresponding to the specific metal ion. 

This handheld electrochemical device can use for on-site detection of chromium (VI) in an 

environmental water sample. Further, evaluation of the device is in progress and the total 

materials cost of the device is around Rs.1000/-. 

 

 

 

 

 

 

 

 

 

 

• Graphene oxide (GO) synthesized as a building block for the reporter and grafted are L-

Cysteine functionalization. The grafted and graphene oxide are connected covalently via 

C-S conjugation. The solid-state nuclear resonance spectroscopy (ss-NMR) data shows the 

functionalization of graphene oxides (Figure 1). It confirms the attachment of L-cysteine 

on the graphene oxide layer. Further evaluation of the materials for sensing is in progress.  

 

 

 

Sample 
Control 



 
 

 

 
 

 

 

 

 

 



• For colorimetric sensing, the following molecules were synthesized, characterized and the 

sensing studies are being evaluated. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

• The toxicity studies of the synthesized compounds were evaluated using MTT assay.  

• Human skin origin, HaCaT and Kera cell lines as well as A549 and MCF 7 cancer cell lines 

were used for the study. 

• Fabrication conditions for molecular cage derived crystalline covalent organic framework 

based free-standing film for nanofiltration. 

• The recent research findings on broad-spectrum micropollutant removal from water 

published in ACS Appl. Mater. Interfaces has been shared with the media team. The news 

is going to be covered with frontline print media. 

• Testing of pristine and sulfonated HCPs for real-time removal of pharmaceuticals found in 

Indian surface water in collaboration with Prof. Ligy Philip Group, IITM 

• We have successfully developed a simple, greener, and cost-effective way to synthesize 

2D and 3D GBM from the extract and fibre of Drepanostachyum falcatum. At low 

temperatures (150 °C), the 2D-MDGOs are extremely hydrophilic and readily bluish 

fluorescent under UV light of 365 nm. This material is biocompatible and nontoxic, 

whereas the synthesized 3D-GNR at high temperature (300 °C) is hydrophobic and has a 

3D network-like structure. This 3D-GNR shows its excellent behavior for the removal of 

cationic dyes, i.e., MB. Therefore, the 3D-GNR can act as a promising candidate in the 

field of water purification. 

• We have submitted the manuscript titled "Green and cost-effective synthesis of 2D and 3D 

Graphene-based nanomaterials from Drepanostachyum falcatum for Bio-imaging and 

Water purification applications" to a reputed journal, "Chemical Engineering Journal 

Advances." The manuscript is under revision. 



• In addition, in this time frame, we successfully synthesized graphene-based sponge for oil 

water separation, and manuscript has been submitted. 

• We have successfully developed nanocomposites using agricultural waste and waste plastic 

derived graphene. The synthesized materials have been characterized by Raman, XRD, 

FTIR, UV, and TGA. Some characterization and lead removal studies are in progress. 

• Also in this frame of time, we developed the material for graphene-based water filters. The 

synthesis of the material has been completed and the testing of the water filter made from 

our sample is in progress. 

 

WP-3 

 

 

• In this study, the fate of three PhACs – atenolol (ATL), carbamazepine (CBZ), and 

diclofenac (DCF) were investigated in each component of the CW.  

• The hydroponics study with Canna indica removed 19.3 to 31.2% without substrate 

materials (initial PhACs:100 µg/L each).  

• The breakthrough and sorption capacity of unplanted CW followed the order: natural 

zeolite (1.6-2.15µg/g) < Light-weight expanded clay aggregate (LECA) (5.37-8.27µg/g) < 

waste autoclaved aerated concrete (AAC) block (9.27-10.79µg/g) < wood charcoal (24.1-

26.4µg/g), according to their surface and textural properties.  

• Eventually, four laboratory-scale CW units with enriched microbes, C. indica, and different 

supporting materials were monitored for the removal of organics, nutrients, and PhACs.  

• The synergistic interaction among AAC blocks, macrophytes, and microbial population in 

the system exhibited higher removal of COD, TN, TP, and PhACs as 88.6%, 81.6%, 77.6%, 

and 95.3%, respectively. 

•  Owing to the highly porous nature of waste AAC blocks, higher microbial activity was 

observed in the CW unit with AAC as substrate material.  

• Performance of pilot scale ceramic membrane filter with pore size of 4 µm was tested for 

treating secondary treated wastewater under different operating conditions.  

• Study showed that the filter was able to achieve desired treated wastewater quality with 

respect to pH, Turbidity, COD and Fecal coliforms. 

• Removal efficiency of different pollutants such as turbidity, TSS, COD, and Fecal coliform 

ranged between 94-98.5%, 86-100%, 45-60%, and 80-85% respectively for 4µm pilot scale 

ceramic filter.  



• Batch process was carried out to check the efficiency of filter by fixing the flow rate below 

15m3/h till the pressure reaches 1.5 bar. 

• For every cycle, the flux value has been calculated by using volume of water filled in the 

permeate tank w.r.t time and the Transmembrane pressure evolve during each cycle. 

• Air + water Backwash was initiated at the end of each cycle. The provision of air + water 

backwash was able to recover the original flux during each cycle of operation.  

• After modification work for continuous process, Flux Monitoring study has been carried 

out by fixing flowrate below 15m3/h for continuous process. 

 

• Air + water Backwash was initiated for 30sec at the end of each cycle and the volume along 

with percentage of water used for backwash also estimated for every cycle. 

 

• Optimization of running time by 20 minutes and 25 minutes was carried out for every cycle 

and flux also calculated. 

 

• Chemical backwash was found to be effective in flux recovery Chemical washing was 

initiated to clear the blockage due to fouling when the transmembrane pressure not reduced 

as much after the air + water backwash. 

• Chemical backwash was initiated in an efficient way by combining Caustic and 

hypochlorite and found to be effective. 

• Overall cumulative net treated water and backwash water volume for 90 cycles was 

2,53,718 L and 11,240 L, respectively. Percentage of water used for backwash was found 

to be below 5. 

• Overall studies showed that the treated wastewater quality from ceramic filter (CF) was as 

same as the existing ultrafiltration (UF) outlet in IITM STP. 

• The feasibility of decolorization of high concentration of azo dye Methyl Red (MR) in the 

presence of sucrose and NO3
--N was evaluated in a laboratory scale membrane bioreactor 

operated in sequencing batch mode. Mixed microbial culture, which was previously 

enriched in a simple sequencing batch reactor under anoxic and static conditions, was used 

as seed biomass to decolorize high concentrations of MR (500 mg/L) using NO3
--N as 

electron acceptor during start-up. After successful start-up, the reactor performance was 

assessed in increasing loading rates by decreasing the Hydraulic Retention Time (HRT) in 

different phases of reactor operation. Results indicate an effective decolorization of MR. 

Maximum removals of color (93%), COD (85%), and TN (81%) were achieved in phase I 

at a HRT of 16 d. On increasing the loading rate, the average removals obtained in phase 

III at a HRT of 4 d were color (77%), COD (78%), TOC (76%), and TN (95%). This 



process may help in treating dye effluents cost-effectively using hybrid technologies 

(biological treatment followed other advanced techniques) because around 75% of dye 

could be treated in anoxic conditions without external aeration. 

• A review paper published based on nutrients recovery from wastewater to promote circular 

economy and sustainable agricultural practice in India 

• A book chapter (Springer) published titled ‘Hybrid Bioreactors for Dye Biodegradation’ 

• A mini review paper published based on preliminary results of bio solids management 

using nano-scale oxides of Iron 

• Fine tuning AD-MEC unit and optimization of nitrogen flow rate as well as recirculation 

ratio (and flow rate)  

• Estimation of energy harvesting and water quality purification potential of the MFC/MEC 

system along with accompanying efficient sludge utilization approach    

• Inoculum development (SBR) – Development of bacterial consortia for the removal of 

carbon and nitrogen removal in Sequential batch reactor. 

• Batch studies were performed to evaluate the efficiency of bacterial consortia. 

• After acclimatization process, Sequential batch process was performed to study the 

efficiency of inoculum for the aerobic process (C & N removal) with the cycle time of 36 

and 24 hrs was evaluated over a period of 240 days. 

• Inoculum development (UASB) – Cultivation and enrichment of sulfur reducing bacteria 

(SRB) using three different medium  

• The acclimatization of bacterial consortium for the removal of Sulphur and Nitrate and 

residual COD from the synthetic tannery wastewater. 

• The initial concentration of COD in UASB was 830 (±165) mg/L which got reduced to 270 

(±80) mg/L. The maximum removal efficiency of Sulphate was found to be 58.8 % with 

the initial concentration of 1028 (±86) mg/L and the sulphide concentration in the final 

effluent was 315 (± 58) mg/L. 

• The performance of the SBR for three different COD of loading rates (1.36, 1.85, and 2.45) 

has been evaluated. 

• SBR Kinetic studies has been performed to find the complete cycle and its treatment 

efficiency 

• Degradation kinetics were performed based on the experimental data obtained from SBR 

and found that Monod and first order model fits well. 

• The performance of the SBR for four different nitrogen of loading rates (0.101, 0.145, 

0.178, 0.237 g/L/d) has been evaluated over a period of 30 days at each loading rate and 

TKN removal efficiencies were found to be 83.3, 87.7, 83.3 and 80.9 respectively. 

• Gene amplification was performed in the Bacterial sludge from SBR and confirmed the 

presence of ammonia oxidizing and nitrifying bacteria using PCR. 

• Preliminary studies with Combined De-Sulfurization, De-nitrification and conversion of 

sulphide into elemental sulfur showed enhanced performance in the UASB with 

microaerophilic process. 



WP-4  

• Model based operation of water networks require a well calibrated model. Using available data 

(flow, pressure, heights of water in tanks), a nonlinear least squares problem is formulated to 

estimate the network parameters. Network parameters are guessed in an outer loop while the 

hydraulic simulation is carried out in the inner loop.  

• Model based scheduling of water distribution networks results in a nonlinear mixed integer 

optimization problem. In the past, we have reformulated the same as an integer linear program 

improving the tractability of the problem. We  have developed heuristics to improve the 

solution times considerably.  A web based application will be released for public use shortly. 

• We have also developed pure data driven techniques for scheduling which use only flow data 

and require no network or hydraulic model. This has been validated on a 9 tank system in the 

IIT Madras laboratory network using discrete valves and 4 tank system using continuous 

control valves. 

• We have formulated and demonstrated a methodology for reconstrucitng a putative water 

network from street network.   Openstreetmap data of Chennai city from openstreetmaps was 

used to extract the network and connectivity structure of the road/street along with additional 

useful and relevant information (eg., type of structure- residential/commercial etc.) 

Appropriate graph algorithms (eg., shortest path tree/minimum spanning tree) were used to 

generate candidate network structures for the WDN. 

 

 

 

 

 

 

 

 

 

 

 



12.Provide details of any Technologies/Prototype/Process /Materials developed: 

      IIT Madras  

• Prototyping of smartphone-based fluoride sensor in progress. 

                 

 

Figure: A hand-held electrochemical sensor system developed in the lab, output 

goes to a mobile phone 

 

Figure. Prototype of CDI experimental setup, developed in the lab 



 

Figure . An integrated sensor assembly for fluoride sensing. 

 

  IIT Tirupati  

• A safe disposal protocol for the AgNC composite was developed 

• AgNC coated chitosan beads were developed, and it produced a complete 3 log 

reduction within 30 min 

• The reactor packed with AgNC coated beads are being developed  

• A protocol for coating of AgNC on citrate-functionalized glass plates for 

fabricating the PoU reactor is developed, and its hydraulic stability is evaluated 

• A synthesis protocol for large scale SCGO was optimized, developed, and used for 

U(VI) removal 

• A stable Fe-CS-P granular composite that showed an enhanced U(VI) removal 

capacity was developed for making a small household point-of-use (POU) filter for 

the removal of U(VI) 

 Kumaun University  

• Graphene based nanomaterials derived from Drepanostachyum falcatum for water 

Purification 

13.  Shortfalls in Achievements of Activities for the Period:                 

Activity Shortfall (if any) in Specific 

Terms 

Responsible Organization 

Sample collection 

As funds for travel was not 

sanctioned, field work could 

not be completed as planned 

Anna university 



Running the reactor for 

extensive studies 

Dynamic column studies 

related the performance 

evaluation of heavy metal 

removal media   

• The previous JRF was 

resigned from the project 

during  February 2021, 

and the new JRF was 
[...]
operating conditions. Thus, these four materials were employed for the laboratory scale 

constructed wetland studies.  

 

Fig 1. Schematics of the lab scale mesocosms 



The mean removal of COD was observed as 88.56%, 76.07%, 73.76%, and 74.82% for AAC, LECA, 

WC, and NZ, respectively (Table 1). The statistical analysis (n = 52) showed significant differences 

(significance level, p<0.05) among the evaluated substrates systems. In phase 3, as the HRT increased 

from 5.01 to 10.03 days and OLR decreased from 98.86 to 47.83 g COD/cu.m./day, the effluent COD 

concentrations were considerably reduced from 43.46 to 22.99mg/L, 95.46 to 74.42 mg/L, 107.23 to 

88.45 mg/L, and 101.25 to 86.11 mg/L, respectively with AAC, LECA, WC, and NZ units. AAC 

witnessed a higher TOC removal of 87.14% than the other materials - LECA (73.22%), WC (71.86%), 

and NZ units (72.61%). It could be due to the higher microbial activity observed in the AAC units. The 

microbial biomass (total protein content) attached to the substrate materials such as AAC, LECA, WC, 

and NZ was 52.59±1.68 mg/g, 31.56±2.42 mg/g, 34.06±1.11 mg/g, and 41.03±2.73 mg/g, respectively. 

The reason attributed to the observed higher biomass in AAC units could be its porous nature, which 

would have facilitated a higher growth and attachment of microbial biomass. Further, the COD values 

of treated water from AAC blocks were found to comply with the discharge standard (50 mg/L) 

suggested by the central pollution control board (CPCB) of India (Table 1).  

In the present study, the superior performance of natural zeolites in NH4-N and TN removal was 

witnessed at 84.7% and 84.2%, respectively (p<0.05). In addition, waste AAC block was spotted with 

an average ammonia removal of 81.3% with an average effluent concentration of 5.2mg/L. TN removal 

had a similar trend with NH4-N reduction. Interestingly, the addition of enriched aerobic and anoxic 

bacteria into the CW units significantly increased the nitrification and denitrification efficiency of the 

systems. Consequently, the nitrate concentration in the treated effluent of the CW units was relatively 

lesser. Thus, TN concentration in the treated effluents of all CW units met the discharge standard of 

10 mg/L suggested by CPCB. In the case of phosphate removal, the average efficiency of AAC, LECA, 

WC, and NZ was marked at 74.45±6.21%, 60.19±6.5%, 55.48±5.7%, and 63.6±7.31%, respectively 

(p<0.05). The phosphorus removal in CWs is mainly achieved by the sorption and deposition over the 

substrate, plant uptake, assimilation, and metabolism by microbes (Xiao et al., 2020). A higher level 

of Al, Ca, and Fe oxides enhanced the phosphate removal with AAC blocks and zeolites (Wang et al., 

2013). In phase 3, as HRT increased, the nitrogen and phosphorus removal were elevated. The 

performance monitoring of the CW units was carried out in the summer season (March to May 2021) 

with minimum and maximum temperatures of 27.4 and 36.3℃. Thus, the higher temperature favoured 

the removal of organics and nutrients in the CW units, which agrees with an earlier study (Ramprasad 

et al., 2017).  



The average removal efficiency of ATL was noted as 95.73% (AAC), 93.40% (LECA), 92.49% (WC), 

and 94.71% (NZ). Among the selected PhACs, ATL has shown higher removal in the CW systems. 

ATL is highly water-soluble, has a low log Kow value (0.16), and undergoes rapid metabolization by 

plants and microbes (Ávila et al., 2014). For CBZ, the mean removal with AAC, LECA, WC, and NZ 

was noticed as 93.85%, 89.69%, 89.68%, and 90.86%, respectively. The predominant removal 

mechanisms of CBZ include sorption over the substrate and microbial degradation. The CW units were 

operated at a higher OLR of 85.4 to 112.3g COD/m3/d, which enhanced the attenuation of CBZ in the 

units (He et al., 2018a). Besides, the hydrophobic nature of CBZ facilitated its sorption over the 

substrate materials (Hijosa-Valsero et al., 2010; Yan et al., 2016). Moreover, CBZ, a neutral 

compound, is more likely to be up-taken by the roots. Similarly, CW units employing different 

supporting materials marked DCF removal was above 90%. The effluent DCF concentration was 

observed as 6.29 to 10.03µg/L. DCF was reported to be degraded under various redox conditions (Ávila 

et al., 2013). As observed in the batch biodegradation studies, DCF could be degraded under aerobic 

and anoxic conditions. In addition, the hydrophobic nature of DCF facilitated higher sorption to the 

substrate materials and biofilm (Hijosa-Valsero et al., 2010). The statistical analysis delineated a 

notable variation in the removal of PhACs concerning the substrate materials (p<0.05).  

Table 1. Characteristics of the synthetic raw and treated wastewater from the CW units 

  Raw WW AAC Outlet LECA Outlet WC Outlet NZ Outlet 

pH 6.4 ± 0.5 7.9 ± 0.1 6.8 ± 0.1 7.2 ± 0.3 7.10 ± 0.21 

EC (µS/cm) 890.5 ± 10.7 762.5 ± 16.9 523.5 ± 36.3 472.5 ± 27.7 513.1 ± 34 

Turbidity (NTU) 49.7 ± 1.7 2.8 ± 0.9 29.0 ± 0.5 34.4 ± 2.8 15.9 ± 0.5 

TSS (mg/L) 96.7 ± 4.7 7.5 ± 3.5 42.5 ± 3.5 52.0 ± 5.6 28.8 ± 5.3 

TS (mg/L) 750 ± 2.3 440 ± 6.2 365 ± 5.1 350 ± 4.9 340 ± 4.8 

COD (mg/L) 402.3 ± 31.1 46.3 ± 19.7 96.3 ± 18.5 105.3 ± 14.1 101.1 ± 12.7 

TOC (mg/L) 101.8 ± 9.0 13.3 ± 5.0 27.4 ± 5.9 28.7 ± 4.4 27.8 ± 3.8 

TN (mg/L) 28.6 ± 2.7 5.5 ± 0.9 8.1 ± 1.2 5.9 ± 1.0 4.5 ± 0.9 

NH3-N (mg/L) 27.8 ± 2.6 5.2 ± 0.9 7.8 ± 1.2 5.3 ± 0.7 4.2 ± 1.0 

TP (mg/L) 10.4 ± 1.7 2.7 ± 0.7 4.1 ± 0.8 4.6 ± 0.7 3.8 ± 0.8 

ATL (µg/L) 100.3 ± 7.0 4.3 ± 1.6 6.6 ± 1.3 7.5 ± 1.4 5.3 ± 1.9 

CBZ (µg/L) 100.7 ± 7.7 6.2 ± 1.7 10.3 ± 1.5 10.3 ± 1.7 9.1 ± 1.3 

DCF (µg/L) 101.6 ± 7.3 6.3 ± 1.8 10.0 ± 1.9 9.4 ± 1.5 7.9 ± 2.0 

 

The biodegradation studies with the acclimatized microbes (identified as Proteobacteria, 

Sphingobacteria, Arcobacter, Actinobacteria, and Chryseobacteria) showed effective degradation 

of PPCPs under different redox conditions. The adsorption breakthrough studies with four 



substrate materials showed their sorption capacities as natural zeolite (1.6-2.15µg/g) < light-weight 

expanded clay aggregates (5.37-8.27µg/g) < waste autoclaved aerated concrete (AAC) block 

(9.27-10.79µg/g) < wood charcoal (24.10-26.40µg/g), according to their surface and textural 

properties. Four laboratory-scale CW units with enriched microbes, C. indica, and supporting 

materials were monitored to remove organics, nutrients, and PPCPs. Eventually, the synergistic 

combination of AAC, enriched microbes, and C. indica notably witnessed an enhanced removal 

of pollutants. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



3.2 Performance evaluation of pilot scale Ceramic membrane as tertiary treatment systems 

for domestic wastewater 

Performance evaluation of ceramic filters as a tertiary treatment system for water and 

secondary treated domestic wastewater was carried out. As a phase-1 and phase-2 studies, 

filtration experiments were carried out using 4µm and 250 nm ceramic filters with water and 

wastewater. Compare to 4 um filter, 250nm filter clog frequently and resulted in frequent 

backwash. Performance comparison between 250 nm and 4µm shows that, 4µm ceramic filter 

performed better in terms of quantity of treated water and 250 nm ceramic filter performed 

better in terms of quality of treated water and pollutants removal. 

      As a first part of phase-3 study, Performance of pilot scale ceramic membrane filter with 

pore size of 4 µm Fig.1 was tested for treating secondary treated wastewater under different 

operating conditions. Batch process was carried out to check the efficiency of filter by fixing 

the flow rate below 15m3/hr. For every cycle, the flux value has been calculated by using 

volume of water filled in the permeate tank w.r.t time and the Transmembrane pressure evolve 

during each cycle. Initially, as a batch study run was carried out till the pressure reaches 1.5 

bar. At the end of each cycle Air + water Backwash was initiated to recover the original flux 

during each cycle of operation. After modification work for continuous process, Flux 

Monitoring study has been carried out by fixing flowrate below 15m3/h for continuous process 

by optimizing the operation time as 20 and 25 minutes. During the operation, the average flux 

and yield found to be 800± 146 L/hr/m2 and 148 L/min for 20 minutes and 817 ± 76 L/hr/m2 

and 142 L/min for 25 minutes respectively.  

Chemical enhanced backwash (CEB) was initiated in an efficient way by combining 

Caustic (NaOH) and hypochlorite (NaOCl) and found to be effective when the transmembrane 

pressure not reduced as much after the air + water backwash. Overall cumulative net treated 

water and backwash water volume for 90 cycles was 2,53718 L and 11240 L, respectively. 

Percentage of water used for backwash was found to be below 5. Removal efficiency of 

different pollutants such as turbidity, TSS and COD ranged between 94-98.5%, 86-100% and 

45-60%% respectively Fig 2 and Fig 3 for 4µm pilot scale ceramic filter. Energy and chemical 

consumption of 4µm pilot scale Ceramic filter was found to be slightly higher than existing 

Ultrafilter system but comparing with the yield ceramic filter 4µm pilot scale found to be 



slightly higher than ultrafilter. Overall studies showed that the treated wastewater quality from 

ceramic filter (CF) was as same as the existing ultrafiltration (UF) in IITM STP. 

 

 Fig 1: Picture showing 4 um pilot scale ceramic membrane at STP, IITM. 

 

 
Fig 2: quality comparison of ceramic membrane with the UF membrane. 

 
Fig 3: quality comparison of ceramic membrane with the UF membrane. 

 



3.3: N, P, Biogas recovery from wastewater using bio-electrochemical systems (bio-refinery)  

1. Continued optimizations of process parameters of MFC using Response Surface Methodology 

(RSM).  

2. Design and installations of lab scale AD-MEC unit and optimization of process parameters (in line 

of MFC studies carried out earlier). 

3. Assessment of biogas generation, Ammonia recovery and COD reduction potential of the system 

  

Overall progress 

• Collection of rainfall data and calibration of time series model developed for rainfall 

prediction at the study areas.  

• Procurement of secondary data and collection of water samples (followed by lab analysis) 

from a selected taluk (namely Orathanadu). 

• Ground surveillance of the University campus to explore hydrological and hydro 

geochemical characteristics and establishment of sampling locations catering to spatio 

temporal and hydrological resolutions for development of optimal water utilization 

masterplan. 

• Estimation of inter parametric correlation followed by estimation of dominant WQ 

parameters using PCA. 

• Development of WQ contours for the selected parameters at zone levels.    

• Optimizations of process parameters of MFC using Response Surface Methodology (RSM).  

• Engineering design and subsequent installations of lab scale AD-MEC unit and optimization 

of process parameters (in line of MFC studies carried out earlier). 

• Estimation of potential for biogas generation, Ammonia recovery and COD reduction 

potential of the system 

 

Other Achievements during the period: 

Collaborative Venture with other co-investigator of SUTRAM, (namely, Kumaun University, 

Nainital) for using graphene-based electrode for better performance of MFC. A research paper has 

been under revision 

 

 



3.4 Decolorization of high concentration of azo dye Methyl Red in sequencing batch 

membrane bioreactor   

The feasibility of decolorization of high concentration of azo dye Methyl Red (MR) in the presence 

of sucrose and NO3
--N was evaluated in a laboratory scale membrane bioreactor operated in 

sequencing batch mode. Mixed microbial culture, which was previously enriched in a simple 

sequencing batch reactor under anoxic and static conditions, was used as seed biomass to 

decolorize high concentrations of MR (500 mg/L) using NO3
--N as electron acceptor during start-

up. After successful start-up, the reactor performance was assessed in increasing loading rates by 

decreasing the Hydraulic Retention Time (HRT) in different phases of reactor operation. Results 

indicate an effective decolorization of MR. Maximum removals of color (93%), COD (85%), and 

TN (81%) were achieved in phase I at a HRT of 16 d. On increasing the loading rate, the average 

removals obtained in phase III at a HRT of 4 d were color (77%), COD (78%), TOC (76%), and 

TN (95%). This process may help in treating dye effluents cost-effectively using hybrid 

technologies (biological treatment followed other advanced techniques) because around 75% of 

dye could be treated in anoxic conditions without external aeration. 

Nutrient recovery from wastewater to promote circular economy – a Review 

 

The limited rock phosphate deposits present in the earth’s crust are being used at a fast rate and 

therefore phosphate fertilizers use will be restricted in the future.  Hence, there is an urgent need 

of conserving the use of phosphorous (P) and recover/reuse of P from wastewaters to the maximum 

extent. Struvite (MgNH4PO4) is a crystalline mineral composed of magnesium, ammonium, and 

phosphate, and is considered as an adequate source of nutrients especially P.  Struvite can be used 

as raw material for fertilizer production or as slow-release fertilizer. Recently, there were a lot of 

researches carried out to explore the possibility of recovering the struvite from wastewater streams. 

This work reviews the potential sources of P in wastewater streams and the techniques of struvite 

recovery available in the literature for practical applications. Anaerobic digester supernatant, urine 

from livestock and humans are identified as potential wastewater sources of P in India. Continuous 

stirred tank reactor technique can be easily adopted to recover P, which is known to recover 80-

90% P in wastewater. Currently, India is the second largest consumer of P due to the low P in soil 

and depends on imported sources for  

meeting her demand on fertilizers. Therefore, the work presented in this review would help India 

to formulate suitable policy guidelines to meet a part of the P demand by recovering struvite from 

wastewater streams and apply in agricultural field as an eco-friendly fertilizer. Such an effort 

significantly contributes to promote circular economy and sustainable agriculture. More details 

are in: https://doi.org/10.1016/j.seta.2021.101573 

 

  

https://doi.org/10.1016/j.seta.2021.101573


Hybrid Bioreactors for Dye Biodegradation 

 

Pollution due to dye effluents is a raising concern worldwide. The release of partially treated or 

untreated dye effluents into the environment is a major source of water pollution leading to 

eutrophication, death of aquatic species, and aesthetic problems. Dyes and their degradation 

components are recalcitrant in nature and subsequent bio-accumulated toxic components are 

carcinogenic, mutagenic, and teratogenic in nature. Several physicochemical and biological 

treatment methods were employed to treat dye containing wastewaters. However, none of the 

techniques were able to completely mineralize recalcitrant dyes. Application of any single 

technique to the wide range of dye effluents seems to be impractical and hence it is vital to develop 

hybrid systems by combining biological systems with other suitable and promising treatment 

methods to achieve efficient dye degradation. This work gives a review  of  hybrid bioreactors (i) 

integrating physicochemical and biological processes, (ii) integrating advanced oxidation 

processes and biological processes, (iii) integrating various biological processes, and (4) novel 

bioreactors. These hybrid bioreactors are beneficial in terms of technical and economic feasibility 

to achieve efficient dye degradation and expected to make more footprints in future. More details 